



Declaration of test results

2011-Efectis-R9534b-D

Efectis Nederland BV hereby declares that

**IsoBouw thermal roof insulation systems:
SuperTop (A), PolyTop (HR) (A), LiteTop (A),
IsoBouw EPS (A)**

EPS types: EPS 80 SE (HR) up to EPS 250 SE (HR)

**Types of facing: No facing
Mineralised glass fleece
Mineralised polyester glass fleece
Bitumen glass fleece of 1000 g/m² up to 2800 g/m²**

have been tested by Efectis Nederland BV according to:

EN 13501-1:2007+A1:2009

The products are, in relation to their reaction to fire behavior, classified:

B – s1, d0

The complete details of the test performed and the results are recorded in the Efectis test report 2011-Efectis-R9534b[Rev.1].

This declaration is not a substitute for the above mentioned test report.

Place and date:

Bleiswijk, February 9th, 2018

On behalf of Efectis Nederland BV:

This declaration is issued to:

IsoBouw Systems bv
Kanaalstraat 107
NL-5711 EG SOMEREN
The Netherlands

A.J. Lock
Project Leader Reaction to Fire



Place and date:

Bleiswijk, February 9th, 2018

On behalf of Efectis Nederland BV:

This declaration is issued to:

IsoBouw Systems bv
Kanaalstraat 107
NL-5711 EG SOMEREN
The Netherlands

A handwritten signature in blue ink, appearing to read "A.J. Lock", enclosed within a blue oval scribble.

A.J. Lock
Project Leader Reaction to Fire